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28470 Citrin Drive Romulus, M| 48174

REPUBLIC 0 734.946.1000 republicservices.com

SERVICES

March 30, 2020

Mr. Allan Batka

United States Environmental Protection Agency
Region 5 (WU-16J)

77 West Jackson Blvd.

Chicago, lllinois 60604

Re: RIES Monthly Report (in conformance with MI-163-1W-C010 & MI-163-1W-C011)
Dear Mr. Batka:

Republic Industrial and Energy Solutions, LLC. [‘RIES”, formerly Environmental Geo-
Technologies, LLC (“EGT”)] hereby timely submits its seventy-sixth Monthly Report (‘MR”) in
conformance with the requirements of its two EPA UIC permits (#s MI-163-1W-C010 & MI-
163-1W-C011).

RIES is providing all of the attached information in the same sequence as required by both
subject permits, i.e. Part 11.D.1 (a-i), Part Ill, Attachment A, and Part Ill, Attachment E.G.2
& E.I. As for the last few months, there are a few computerized sheets absent from this
report because the computer systems continue to be upgraded, and once completed, | will
forward them (for September, October, November, December 2019, January and February
2020 summary sheets) on to you. RIES did not accept any FO39 waste in February, 2020
so no Page A-3 of 3 laboratory analyses are necessary to be submitted as part of this MR.

| certify under penalty of law that this document and all attachments were prepared under
my direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of
the person or persons who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my knowledge and
belief, true, accurate, and complete. | am aware that there are significant penalties for
submitting false information, including the possibility of fine and imprisonment for knowing
violations.

We trust that you find this report satisfactory, however, if you have any questions or
comments, please feel free to contact us.

Sincerely,

Richard J. Powadls;
cc: J. Frost (RIES)

att.

rjp033020/RIESEPAMonthlyReport-February, 2020
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AVERAGE INJECTION RATE



~

MI-163-1W-C010
Page A-2 of 3

Calculation of Average Injection Rate

CURRENT REPORTING YEAR _ 2020
CURRENT REPORTING MONTH _ ¥2RR (AR,
Date (month, year) of the first injection into either well at the Citrin Road Facility

Nod 20! 3

CURRENT MONTH (all volumes in gallons)

Injected

Total injected
Non-Waste

Injected Waste

MI-163-1W-C010 , Well #1-12

Current Month o o o
14,367 %S~

Since facility first injec'téd

MI-163-1W-C011, Well #2-12

Current Month o > >
Since facility first injected . . . I { o483
' A | Lifetime ] .
Combined | /7, 24, 70¢

Conversion factors .
365.25 days per year + 12 months per year = 30.4375 days per month
30.4375 days per.month x 1440 minutes per day = 43,830 minutes per month

Calculations ‘
Whole number of months of injection 7‘(/ .

lifetime. number of months of injection x 43,830 mimutes/month
| = % 243,422 minutes of injection

@

Lifetime combined injected volume _/7, Al % 20/ 3,243 #Zominutes of injection

= 5,9 gpm average injection rate




WELL 1 DATA



| Circle Chart Index .
Environmeiital Geo-Technologies, LC 28470 Citrih Drive Rofulus . M 48174

Chart Recorder #1

Channg} #1

Blue Pén - Well 1 Itjection Pressure (Shart valus x 303
Channel #2 ‘

Red Pen — Wall 1 Arnulus Pressure (¢hart value x 36)
Chahinel #3

Greent Pen ~ Well 1 Flow Rate (chiart value X 4)
Channel #4

Black Pen —Wall 1 Annulus Tank Level {chart value X6}

Chatt Recorder #2

Channel #1 _

Blue Pen — Well 2 Injection Pressure (chart value x 30)
Channel #2

Reéd Pen — Wall 2 Arnulus Pressure (chart value x-30)
Charinel #3

_ Gréen Pen — Well 2 Flow Rate {chart value x 4)

Channel #4

Black Pen — Well 2 Annulus Tank Level {chard value x Q)

Chart Recorder#3

Charirigl #1

Blue Pen — Injattion pH Well 1.8 2 (chart value +3.3)
Channgt #2

Red Pen —Well T Monthly Violume (ghart valué x 100,060)
Channel #3

Gien Peri — Well 2 Mornithly Voluffie (chistt valuex 100,000)
Channel #4

Black Pen — Temperature (shart valug x0)




DATA DESCRIPTION

In the month of February no waste was received, and no injection was performed. There
is no tabulated data in this report because the SCADA operating system continues to be
upgraded and rebuilt. The tabulated data is still being recorded in the old hard drive but

needs to be specifically retrieved by the programmer.
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WELL 2 DATA



Circle Chart Index
Environmental Gea—‘rechnciogxes LLC 78470 Ciirin Brive: Romulas Mi 48174

Chart Recorder #1
Channet#{ -
Blue Pen - Well 1 Injection Pressufe (ehart value X 30)

- Channel-#2
Red Pen - Well 1 Annulis Pressure (chart value x 30)

Channel #3
Greeit Pen — Well 1 Flow Rate (chart value x 4)
Channel #4

Black Pen — Wall 1 Annufus Tank Level (chart value X0}

Chiart Recorder #2

Channel #1. .

Blue Pen—Wel 2 n;ex:txon Pressure (chartvalus x 30)
Chaninel #2

Red Pen —Well 2 Annulus Pressure (chairt value x 30)
Charinel #3

Green Pen - Well 2 Flow Rate (chart value x:4)
Charinel #4

Black Pen— Well 2 Annulys Tank Level {chatt value X 0

Chart Recorder #3
Charninel #1
Blue Pen — Injection p}% Well T &2 {char‘ value 33}
Channel #2
Red Pen — Well 1 Monthly Volume (chart value x 160,000)
Channel #3

Channel n,% ,
Black Pen — Temperaiure (¢hart value x 0)
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CORROSION MONITORING



COOROSION MONITORING COUPONS VISUAL DESCRIPTION

Feb, 2020
Fiberglass Coupon

The coupon is dark orange (rust) in color with a semi-smooth texture on both sides. Its
cut edges appear sanded. The coupon is free of cracks, pitting, swelling, blemishes, and
corrosion. There is no obvious effect on this coupon since last month.

Hastelloy Coupon

This coupon is identified as C276 with Serial Number 5. The coupon is silver in color with
a lightly sandblasted texture. It is clean and free of pits, cracks, and blemishes. There is
no effect to this coupon.

Stainless Steel Coupon

No change to this coupon since last month. There has been no significant pumping on
the wells and no significant exposure to hazardous waste since October 2018.



COOROSION MONITORING PLAN
COUPON SUMMARY

Date Hasteloy Stainless Steel Fiberglass
1/16/2020 13.326 g 10.840 g 18.033 g
216/2020 13.326 g 10.836 g 18.034 ¢



AKRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Innovation, Technology and Customer Satisfaction

October 22, 2015

- TEST

EPORT -

PN 125322
PO 00154

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Ml 48174

Prepared By: ' : y: . :
(Méﬁéa Martin  / » ' Jim D‘r;um_mo_nd, Sr.
Sr. Project Technician Physical & Plastic Testing, Manager

An A2LA IS0 17025 Accredited Testing Laboratory — Certificate Numbers 25501 & 255.02 P
{SO 9001:2008 Registered SO %&%:2%8

A Testing Lab
*Cortficalg Numbars 155 015 255,02

Lettars end reports are for the exclusive uss of the dllents to whom they are addressed and shall fiot be reproduced, exceptin full vithowt the wiitien permission of Akron Rubber Development
Laboratory, Ine, {ARDL), The information contained Herein applies fo the specific malerial, products or processes tested or evalaled, No warranty of any kind is herein construad or implied,
‘The flzbllity of ARDL, Inc. shall bs limited to the amount of consideration peld for services, ARDL, Ine, Is 1SQ 17025 acorédied by A2 A for the lest methods Ilsled onthe arlached scope.

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 [ answers@ardl.com | Toll Free (800) 830-ARDL
Fax (330) 794-6610 lWorldW|de (330) 794-6600




AKRON RUBBER DEVELOPMENT LABORATORY, INC, Progress Through Innovatian; Technology and Customer Satisfaction

October 22, 2015

John Frost

Page2of2
Environmental Geo-Technologies, L1L.C

PN 125322

SUBJECT: Barcol Hardness on one material.

RECEIVED: One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

Results

Barcol Hardness, Instant 06

Approved By:’.%&fﬁ?z‘ ~7) C—/f\@%;;\
' Scott W. Yates
Plastics Testing Assistarit Manager

Prepared By:

. Melissa Martin
r. Project Technician
fc .

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohio 44305 | answers@ardl.com |Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6600 '



AKRON RUBBER DEVELOPMENT LABORATORY, INC. Progress Through Inhovation, Tachnology and Customer Satisfaction

December 12, 2016
-TEST REPORT:

PN 132662
PO

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frost
Environmenial Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Mi 48174

Méiis 4 Martn
Senior F’rogacf Technician Physmal Tex tlng, Manager
Rev 041916

An AZLA ISO 17025 Accredited Testing Laboratory — Cartificate Numbers 25501 & 255.02 e Cor i e
ISO 9001:2008 Registered ESC 2001:2008

ATanllny Lod
“Cadftcsta Morebers 28501 L 22502 -

Letters end-reperts ora for the exclusive use of the clients to whnm they are audressed and shall nux be repmdumd exceptin lun.wxllmuu-..vﬂl:en pal-nIs-.;Iun of Aifon Rubber Develnpme.nt
Laberalery, Ing, {ARDL), The Informiation contzlned horein applles in the spciic materdal, p tad oF eled, Ho fmrly wleny kind is herai sonstaed &f implied, The
lighllity &f ARDL, Ine, ohall ba imited ta ‘tha amount of conslderailon paid for strvices, ARDL, Ine. ls 1047025 awedlled byAZLA fir b pstmehols lsted on the riernced carlliicatss.

www.ardl.com | 2887 Gilchrist Rd, | Akron, Chio 44305 | answers@ardl.com |Tell Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794~ 6600




Progresé Through Innovatlon, Technology and Customer Satisfaction

Decernber 12, 2018

John Frost : ' "Page20f2 .
Environmental Geo-Technologies, LLC PN 132662

SUBJECT: . Barcol Hardness on one (1) material.
RECEIVED: One (1) small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

RESULTS

Barcol Hardness, Insiant 06

Approved By: ,)/ %

< Mdiissa Martin- J ) Scott"ate
Senior(Project Technician ' Plastics Testing, Ass;sjkant Manager

Prepared By:

wk

*ARDL is ISO 17025 accredited by A21A for the tést methods listed on the certificotes referenced on page one. MOFE: Nen-I1S0 27025 accredited test methods are
designoted with the A symibol tb differentiate from ISO 17025 aceredited methods in theBwdy of the test feport.™

“www.ardl.com | 2887 Gilchrist Rd. | Akran, Ohic 443053 | answers@ardl.com {Toll Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330} 794-6600




AKRON RUBBER DEVELGPMENT LABORATORY, INC. Progress Through Innavation, Technology and Customer Satisfaction

December 13, 2017
=TEST REPORT=

PN 139140
pPO#

PLASTIC TESTING DEPARTMENT

Prepared For:

John Frost
Environmental Geo-Technologies, LLC
28470 Citrin Drive
Romulus, Ml 48174

AT )

dproved By —

Prepared By: _
= Melissa"Martin Jim Drigmmond
Sr Project Technician Rubber & Plastic fTesting, Manager

Rev 041816

AnAZLA SO 17025 Accredited Testing Laboraiory — Ceriificate Numbers 255.01 & 255.02 e e ey
i 1SO 9001:2008 Registered B0 %g?];?;@@%
e ¢

ATesilng Lab
“Canlfeaia Nshbers 25V 25502

Le!_leré. ‘Bnd repors sre for lhe exclusive use of the gllents to whom they are addressed and shall not be repraduced, exceptin full, vithoul the wiitten permiisslan of Akron Rubber Development
Laboralory, Inc, (ARDL). The Informalion conlalned heiein applies to lbe specific malgral, products or pracesses tesled or evalualed No viafranty ofsny kind Is herein consinied ariimplied, The
tiability of ARDL, lnc. shall be limlied to the ampunt of gonsideration pald for services. ARDL, lng. s 150 17025 acoredited by AZLA lor fhe st methods Hsted on thé referenced cenlficates.

7 Gilchrist Rd. | Akron, Ohjo 44305 | answers@ardl.com | Toll Free {800) 830-ARDL
Fax (330) 794-6610 | Worldwide {330) 794-6600

www.ardl.com | 288




AKRON RUEE} Progress Thfough Innovation, Technology and Customer Satisfaction -

December 13, 2017

John Frost _ : Page20f2
Environmental Geo-Technologies, LLC PN 139140

SUBJECT: Barco! Hardness on one material.

REGEIVED: - One small section identified as; Fiberglass Coupon.

BARCOL HARDNESS ASTM D 2583-13a
Instant Reading

Resulis

Barcol Hardness, Instant 96

o
Approved By: M Wx/

Prepared B\y; i s
~ Melissa Martin ) Scoft Yates
Sr Project Technician Plastics Tesiing, Assbi;stant Manager

sC

*ARDL is IS0 17025 accredited by A2LA for the test methods listed on the certificites referenced on page one, NOTE Noa-10 17025 vecredited test methods are
designated with the A symbol to différentiate from IS0 17025 ageredited méthods in the body of the test report,*

www.ardl.com | 2887 Gilchrist Rd. | Akron, Ohic 44305 | answers@ardl.com | Tol1 Free (800) 830-ARDL
Fax (330) 794-6610 | Worldwide (330) 794-6600




CORROSION MONITORING COUPONS BASELINE VISUAL DESCRIPTION

November 4, 2013

Fiberglass

The fiberglass coupon is Red Box 2000 type and is 2-1/2 incheslong by 1/2 inch wide and 1/4
inches thick. Itis a dark orange (rust) in color with a glossy shine on oneside a polished look on
the opposite side and the cut edges look sanded. '

Hastelloy

The hastelloy coupon is identified as G276 with serial numbei 1. The dimensions of ?hé coupon
are 3 inches long by 1/2 inch wide and 1/4 inch thick. The couponis silverin color with a lightly

sandblasted surface.

Stainless Stesl | '
with serial number C1562. The dimensions of

The stainless steel coupon is identified as 316L
d 1/4 inch thick. The coupon is silver in color

the coupon are 3 inches long by 1/2 inch wide an
with a lightly sandblasted surface.

v



GHESQUIERE PLASTIC TESTING, .

20450 HARPER AVENUE

HARPER WOQODS, M 48225
i PHONE (313} 8853585

FA&X (313) 8881771

Report Date: November L3, 2013 ‘
Test Date: Ockober 15 - November 14, 2013

Report $#1310-77851

rerformed £or:

Environmental Geo-Technologies
28470 Citxinm Drive

Romwlus, MI 48174

Attention: Mr. Don ARnderson

WORK REQUESTED:

Perform Baxcol Haxdness test on sample submitted.

DESCRIBTION OF SAUDYLE:

Sample submitted was identified as & fiberglass test cowgon.

{(P. 0. fCredit Card).

WORK PERFORMED:

Test specimen wag prepared as necassary and conditioned for e minimum of 24
h@uz‘s at stendard laboratory conditions prior te testing.

Bartol Hardness test wes performed in sceprdance with the progedures of ASTH
$2583-13. One speeimen was Lested.

1

BESULTS:

The follcwing determination was made based upon the above bests

BARCOI, HARDNESS
’ Hardneses

Specimen 1 50
Specimen is being returned with this repert for further svaluation.

GHESQULERE DURITE

g 7
;7

i e
M. W. Ghesguie
Fregident
MG/ knd

Qur lettars and repors sre for the excjusive usa of theollert to whom they are addressag, and shall not e reproduced exospt in full wiioy our witien epproval TOTAL 4 PAGES
Qur lettses and reperis spply thly 1o the zampte tested end are ot recasssily Tndlcaitve of the quallies of apparenty dentisal orshnlly pesdgals,

The latters and rapoits and e rame of Ghesgulere Plastls Testing, Ing., are not ta be usad upder any clistmstancss In adierising 1o te (oo puslio.

Samplas, Bxtra and ralated test matarls will be destroyad 30 days afier the data of the final tepost unless the client Indloates othenisehayriiag,



GHESQUIERE PLASTIC TESTING, INC.

20450 HARFER AVENUE
HAMPER WOODS, M! 48225
FHONE (313) 885-3536

. FAX (318) 8854771

Report Dates JFebruary 17, 2014
Test Dabe: TFekxumazy 14 - 17, 2014

Report #1402-78036
Pexrformed for:
Envizommental Geo-Technologies
28470 Citrin Drive
‘Remulus, MI 48174

Attention: Mr. Don Anderson
WORE REQUESTED:

- Perform Barcol Hapdness test on ésampl@ submitted.

DESCRIPTION OF SANPLE:

- Bample submitted was identified as a- %iz%é;gf‘iﬁgs;-}g@gt CORPOR -

Tt BRI TN - B TR ¥ 0

(2. 0, #C0redit Cazxd). -

206

5 . e
: AR

Tast specimen was prepared as necsssary and conditioned for a minimum of 24
hours &t standard laboratory comditioms prior to tegting. )

P

WORK PERFORMED:

PICE T

Barcel Haydness test was performed in accordance with bhe procedures of ASTH
P2583-13. One .specimen was tested. | :

RESULTS:
The following determination was made based upon the abeve tests

BARCOL BARDNESE

‘Bazdness
. Specimen I~ - . - 80 o .
P P O N L T A PN .:'E.y:--.é K T T MR i STV P
Specimen was returned to the slient on Februaxy 17, 2014,

WG /i

m they sre addrassad, and shell not be reproduced exceptin full wihork g wiiten mepreval TOTAL 1 PAGES
eosssally indicative of the qualiites of epparsntly Idaptinad of st pod

are not 1o be veed snder any clmismalantag In adverising & he jenew public.

of #he final report untess the diient indicates othemize Inwaling.

Qur Igttets and reporie are for the exctusiva wse of the client to who
Qur letiers and reports apply oy o the sample tesied and are ant o
The letters and reperts and e name of Ghasqulera Plastic Festing, ey
Samples, sxira and relited test materals wil b desireysd 30 days efier the dats



GHESQUIERE PLASTIC TESTING, INC.

20450 HARPER AVENUE

HARPER WOODS, Mi 48225
e A PHONE (313) 8853535

S e L (a9 e

Report Date: dJune 16, 2014
Test Date: June 13 - 16, 2014

Report #1406-78429

Performed for:

Environmental Geo-Technologies, LLC
28470 Citrin Drive '

Romulus, MI 48174

Attention: Mr. Don Anderson

WORK REQUESTED:

Perform Barcol Hardness test.on sample submitted.

DESCRIPTION OF SAMPLE:

Sample submitted was identified as a fiberglass test coupon.

(P. 0. #Credit Card).

WORK PERFORMED:

Test specimen was prepared as necessary and conditioned for a minimum of 24
hours at standard laboratory comditioms prior to testing.

Barcol Hardness test was performed in accordance with the procedures of ASTM

D2583-13. One specimen was tested.

RESULTS s

The following determination was made based upon the above test:

BARCOL HARDNESS

Hardness

Specimen 1 85

Specimen was returned to the client June 16, 2014.

¥

GHESQUIERE PLASTI?/IESTING

S

M. W,JG'esquier
Pregident

MWG/dm

the client to whom they are addressed, and shall not be reproduced exceptin iLillvvibourt our witten approval. TOTAL 1 PAGES
od and are not necessarily indicative of the qualities of apparently identical or smilar products,

Plastic Testing, Inc., are not to be used under any circumstances in adverising fo hegeneral public.

days after the date of the final report unless the client indicates otharvise inwiting.

Our letters and reports are for the exclusive use of
Our letters and reports apply only to the sample test
The letters and reports and the namne of Ghesquiere
Samples, extra and related test materials will be destroyed 30



ent. Problem Solvin

;mi
£

Cetober 2, 2074

PN 118325
PO AfnrJohn Frost

PLASTICS TESTING DEPARTMENT

Prepared For:

John Frest
Environmentat Beo-Technologiés, LLG
28470 CHrin Drive

i Romulus, Wil 48174

Jime Drum%nand
Fhysical & Pfasfxes P‘asfmg, Manager

Prepared Brg,{f"ﬁ. '

An AZLA SO 17025 Agorsdited Tesiing Labloratory — Certificate Nurmbérs 255,01 & 255:02 e Fh e e TS
150.5064:2008 Reglstersd IS0 2001:2008

Letler§ i 'repnrts bed for ihe exclusiVens
Laharatory, Ing. (ARDL) The lrﬂum«ax ;
Theilab?lty OFARDL; Irig, sfial Bafimite
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g8t £

Cotober 2, 2014 T
John Frost Page Zof 2
Environmental Geo-Techniologies, LLG PN{18325

SURJECET: Bareol Hardness on one rf*na:tsﬁal.
PG# Attnodohn Frost

RECEIVED:  One small section identified as; Fiberglass Coupon. o
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